



## CONSOLIDATED TEST REPORT

### SAMPLE INFORMATION:

1. Sample Description: **LED LAMP**
2. Trade Mark: -----
3. Model, Specification, Grade: **DB1001W, DB1003W5, DB1006W9, DB1007W, DB1009W, DB1838W, DB2001W1, DB2008RGB, DB2013W3, DB2103W6, DB2301W3, DB203W**
4. Serial/Batch No of Sample: -----
5. Manufactured Date: -----
6. Manufacturer: **DILU TECHNOLOGY (SHENZHEN) CO., LIMITED**
7. Manufacturer Address: **4/F, Building F, Zhongnangang Industry City, Sili Road, Guanlan Town, Baoan District, Shenzhen, China**

### CLIENT INFORMATION:

1. Applicant: **DILU TECHNOLOGY (SHENZHEN) CO., LIMITED**
2. Applicant Address: **4/F, Building F, Zhongnangang Industry City, Sili Road, Guanlan Town, Baoan District, Shenzhen, China**
3. Applicant Post Code: -----
4. Applicant Telephone: -----
5. Test Standards:

**2002/95/EC; EPA3050B:1996、EN1122:2001、EPA3052:1996、EPA3060A、EPA7196、EPA3540C、EPA8270C**

### REMARKS:

1. The test data obtained and the report issued by laboratories other than BST are provided by the applicant to us for data consolidation purposes. The report shall not be reproduced in part without written approval of us.
2. Characterization & Condition of sample: Normal.
3. Ambient Condition During Testing: (15~22) (20~40) % RH
4. Date of Consolidated : Apr.01, 2010

---

Approved by: \_\_\_\_\_

(Christina)

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
01		FLUORESCENT SHELL	CTI	SZR0906191168121 Date: JUN.27,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
02		PCB stent	SGS	GZ0910149150/CHEM Date: 2009/10/23	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
03		PCB	SGS	CANEC0904317611 DATE: AUG.14,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
04		Fluorescent aluminum cap	CTI	R723080303-27 Date: 2009/03/13	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
05	Wire	PVC Colloid particle	SGS	GZ0801004624/CHEM Date: JUN.14,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
06		Polyester filament	SGS	SH9022626/CHEM Date: MAR.06,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
07		Qibao round copper wire	SGS	CANEC0901957401 Date: APR.30,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
08	LED	"LED CHIP"(MIXED)	SGS	GZ0804053088/CHEM Date: APR.20.2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
09		SILVERY METAL PART	SGS	GZ0804053088/CHEM Date: APR.20.2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D
10		TRANSPARENT BLUE PASTE	SGS	GZSCR090643997/LP Date : JUN.30,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
11		GOLDEN METAL	SGS	GZSCR090643998/LP Date : JUN.30,2009	Cd: N.D Pb: 4 Hg: N.D Cr6+: N.D
12		WHITE PASTE	SGS	GZ0904073550/CHEM Date: MAY.04,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
13		TEKCORE CAN	SGS	GZ0901007259/CHEM Date: JUN.17,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: Negative
14		FLUORESCENCE YELLOW POWER	CTI	SZR0906191168105 Date: JUN.27,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
15	Power	PVC	SGS	CANEC0800195500 Date: 2010.01.28	Cd: N.D Pb: N.D Hg: N.D Cr6+: Negative
16		Copper	SGS	CANEC0800195500 Date: 2010.01.28	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
17		Tin Wire	SGS	GZ0801011853/CHEM Date: 2010.01.23	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
18		Electroless nickel plating layer	SGS	CANEC0903219002 Date: JUN.26,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
19		INSULATION	SGS	CANEC0803219001 Date: JUN.26,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
20		LABEL	SGS	CANEC0803219001 Date: JUN.26,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
21		Paper Box	SGS	CANEC0803219003 Date: JUN.26,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
22		GLUE	SGS	CANEC0900469805 Date: 2009/03/01	Cd: N.D Pb: 177 Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
23		Shrinkable tube	SGS	CANEC0903410306 Date: JUL.03,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
24	TRANSFORMER	TRANSPARENT PLASTIC SHEET(POLYESTER TAPE)	SGS	SH9041460/CHEM Date: OCT.31,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
25		ADHESIVE MYLAR TAPE	SGS	GZ0904053088/CHEM Date: APR.20.2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
26		BALLAST	SGS	GZ0904053089/CHEM Date: APR.20.2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
27		COIL PLASTIC BOBBIN	SGS	GZ0801007256/CHEM Date: JUN.17,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
28		PVC CANNULA	SGS	CE/2009/90739A Date: 2009/09/09	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D



Shenzhen BST Technology Co., Ltd

**RoHS** Report No.: BST10033962501R-4

## CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
29		INDUCTANCE	SGS	GZ0802022367/CHEM Date: FEB.26,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
30		Aluminum Electrolytic Capacitor	SGS	GZ0802022365/CHEM Date: FEB.26,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D

P=PASS

ND=NOT DETECTED

ppm=PARTS PER MILLION

END OF REPORT